
 

 
 
 
 
 

OUTDOOR INTERACTIVE WATER 
FEATURES (IWF) 

 

TRAINING SYLLABUS 
 
This syllabus is based upon the PWTAG publication Swimming Pool Water and the PWTAG 
Code of Practice. These must be read in conjunction with the outline below which deals 
primarily with the knowledge, understanding and training requirements for staff responsible 
for the operation of feature water. 
 

THEORY 
1. What is an IWF 

a. Types of IWF 

b. Types of IWF pad and finish 

c. How IWF work - the recirculation cycle: 

i. circulation system 
ii. Two tank system 

d. Filtration 

e. chemical disinfection 

 
2. Pollution and Hygiene 

a. Pollution from bathers - why people are the main source of pollution 

bathers: 

i. skin scales, sweat, urine, mucus from the nose and chest, saliva, 

hair, faecal matter, cosmetics, suntan lotion 

b. Pollution not from bathers: 

ii. indoor and outdoor pools, dust, floating debris, grass, dirt 

(soil/stones) precipitated chemicals, sand from filters, by-

products of chemical treatment 

c. Pre-swim hygiene: 

iii. toilets and showers – the value of pre-swim hygiene 

d. When not to swim – exclusion policies 

e. Babies and toddlers – swim nappies 

 

3. Management, regulation and training 

a. Staffing structure and management systems – their impact on water quality 

b. Health and Safety – the legal requirements 



c. HSG 179 – the written procedures (PSOP and method statement) 

d. COSHH – substances hazardous to health in a pool, chemicals and 

microorganisms 

e. Confined spaces – and its application 

f. O&M manual and schematic drawing 

g. Training – who, when and how much is needed 

h. PWTAG Code of Practice – Swimming Pool Technical Operations’ role in 

written procedures 

i. European Standards, BS EN 152881 Design and Operation of Swimming 

Pools 

 

4. Design 

There are factors which need to be considered in the design process. 

• User group children  

• Disability requirements including access and space for wheelchairs, nappy 

changing facilities, appropriate waste disposal and handwashing 

• Staff facilities including changing rooms, showers, toilets, lockers and office 

• User numbers allowing 1m2 per bathers assumes a depth of 0-1.35m 

• Accessibility and cleanability of the pad, its environment and associated 

equipment such as balance tanks and pad features. 

• Alarms and accessible space for resuscitation equipment 

• Staff visibility of the IWF and surrounds 

• Management of water temperatures quality (the warmer water increases 

the potential for immediate surrounding area air pollution) 

Recommendations: 
• Deck-level systems give optimum water quality and ease emergency 

evacuation and cleaning. 

• No single depth. The design should ensure that there are no stagnant areas 

on the IWF pad and that all areas are accessible for cleaning. 

• Any step entry should be into the pad with maximum riser 150mm, 

minimum tread 300mm and minimum step width 600mm.  

• Ramp access into the pad uses more space but can be appropriate for 

certain patient groups, including independent wheelchair users.  

• Changing rooms should include at least one with wheelchair accessibility. 

There should be enough changing room space to permit a full group use of 

the pool. There should be a minimum shower provision of 1 per 6 people per 

hour. Separate wet and dry areas help maintain infection control standards. 

• Showers should be positioned appropriately for infection prevention and 

control; pre-immersion and post-bathing showering should be facilitated, 

and privacy to remove costumes provided. 

• The plant room should be close to the IWF and designed to ensure sufficient 

space for safe access and maintenance, safe handling and storage of 

chemicals. Access into the plant room should not be via the pad area. 

• There should be cleaning and storage space for all ancillary equipment 



• Design issues impacting on water quality 

• Awareness of BS EN 15288 1 & 2, the design, management and operation of 

swimming pools 

• Sport England design guide 

• Changing rooms: 

- toilets and showers 

- baby changing facilities 

- floors in wet areas 

• Safe access – including people with disabilities 

• The plant room – location, size and access 

• Chemical store 

 

5. Hydraulics and water circulation 

a. Bather load – calculating the factors for safety and water quality 

b. Circulation rate – calculations 

c. Turnover period – calculations and alignment with PWTAG standards 

d. Hydraulic design – different design solutions 

e. Surface water removal – focusing on removing pollution: 

• deck-level 

• channels 

• skimmers 

f. Balance tanks – purpose, design and maintenance dirty and clean tanks 

g. Outlet and inlet safety – the entrapment: PWTAG Code, BS EN 13451–1 and 

3 

h. Circulation pumps – the principles, variable speed drives 

i. Valves – types, uses and safe operation 

j. Flow meters and pressure gauges – calibration, maintenance 

k. More than one IWF – separate treatment systems 

l. Ensuring the complete pad is covered by the supply of filtered and 

chlorinated water. 

 

6. Filtration 

IWF’s should have a medium rate filter with the use of a coagulant. This is important in 

relation to management of Cryptosporidium, an organism which can be found in the 

water after faecal contamination. 

 

Optimal filtration always is important. A turnover period of 20 minutes or less is required 

to maintain good conditions. Circulation rate of 0.5 m³/user/hour is recommended 

 

a. Clarity of water – importance# 

b. Filtration rates – pros and cons: 

• medium-rate 

• high-rate 

c. The sand bed – grades and depths 

d. Underdrains – how they work, how they are best constructed 



e. Other types of filter: 

• bags and cartridges 

• pre-coat 

• carbon 

• glass 

• membrane 

• zeolite 

f. Backwashing – the principles: 

• This should be done in accordance with the manufacturer’s 

recommendations. It should be done when there is no one on the 

pad and at the end of the pool use day to allow time for the filters to 

settle. The frequency is usually determined by the variation of 

pressure gauge readings (pressure drop/loss of head) and in any 

event, should be at least weekly. Backwashing and cleaning the 

filters more frequently than recommended actually reduces filter 

efficiency. 

• how to backwash, fluidisation of the bed, air scour, the rinse cycle 

• strainer basket – part of the process 

• when to backwash – PWTAG Code and guidance 

g. Filter design – materials, sizes and fittings Filter maintenance – the annual 

programme 

h. Coagulation  

• what it is 

• how it works – agglomeration and flocculation 

• high-rate filters – and coagulants 

i. Coagulants: 

• dosing – quantities and rates 

• injection – where to apply 

 
7. Primary disinfection 

There is no satisfactory substitute for chlorine-based disinfectants in IWF. There are 

various useful adjuncts to assist chlorination, mainly ultraviolet and ozone, but these 

cannot substitute for the main disinfectant. 

 

Bromochlorodimethylhydantoin (BCDMH) has been well documented in 1983 as 

causing skin irritations and there is also some evidence (from spa pools) that it does 

not disinfect as well as hypochlorite and is not recommended. 

 

a. Suitability and compatibility of disinfection types 

b. What is disinfection – in a swimming pool setting 

c. Oxidation – what it is, and does 

d. CT rates – an appreciation 

e. Choosing a primary disinfectant – chlorine, hypochlorite, chlorinated 

isocyanurates, bromine (soft water, hard water, costs and impurities) 

f. the chemistry of chlorine disinfection – an understanding: 



• how chlorine forms a residual – hypochlorous acid and hypochlorite 

ion 

• the effects of pH on disinfection – the values to pursue and why 

• breakpoint chlorination – understanding the crucial role of 

breakpoint 

• chlorine plus ammonia – urea, chloramines 

• nitrogen trichloride – its causes 

• organic chloramines – how they are caused, their effects and 

removal 

g. Free and combined chlorine - the relationship and target levels 

h. pH value - its influence on disinfection and the options 

i. Electrolytic generation of chlorine – the systems and applicability 

j. Chlorinated isocyanurates – when and how to use: 

• cyanuric acid – awareness of influence of residuals; outdoor pools 

• residual values – PWTAG guidance 

• Other forms of residual disinfection and new treatments 

k. the importance of dilution – why disinfection and filtration is not enough 

 
8. Secondary disinfection 

a. When secondary disinfection should be considered 

b. The effects of secondary disinfection 

c. Dealing with Cryptosporidium 

d. Ozone – what it is, how it is applied, the pros and cons 

e. UV – what it is, how it is applied, maintenance and monitoring, pros and 

cons 

 

9. Dosing chemicals 

a. Principles – key requirements when dosing chemicals 

b. Components – the system design and infrastructure 

c. Dosing practice – where, when and how 

d. Hand dosing in emergencies 

e. Diluting chemicals – how and when to dilute 

f. Dissolving dry chemicals 

g. Dose strength – calculations 

h. Day tanks – use, construction and fittings 

i. Dosing pumps – type, construction and capacity 

j. Pipework – construction and application 

k. Valves and fittings – that may be incorporated into the dosing system 

l. Calibration – checking the dosing rate 

m. Faults – fail safe systems 

n. Automatic control – optimising dosing treatment: 

• closed loop – how the control works 

• sample mixing – representative sample 

• sampling – where to sample from 



• calibration – independent analysis of the sensor to verify the desired 

effect 

• sensors – amperometric, redox, pH value 

• controllers – the levels of sophistication 

o. Circulation feeders – what they are and how they work: 

• Trichlorinators 

• Brominators 

• calcium hypochlorite 

p. CO2 installation and dosing requirements 

q. Super-chlorination 

 
10. Pool water chemistry 

a. Source water quality 

b. Alkalinity – the effect on pH 

c. Hardness – PWTAG guidelines, grout and scale 

d. Dissolved solids – Corrosion, erosion and PWTAG guidelines 

e. Water balance – what it is 

f. Disinfection by-products – the health effects: 

• nitrogen trichloride – effects, monitoring and mitigation 

• THMs – role of humic acid, monitoring and removal 

 
11. Testing and controlling pool water chemistry 

a. Comparator and photometer – how to use them 

b. How to sample and test for: 

• free chlorine 

• combined chlorine 

• pH 

c. Chlorine disinfection: 

• testing frequency 

• disinfectant residual tests – PWTAG Code and standards 

• understanding effects of free chlorine on chloramines 

• interpreting test results 

• acting on chlorine residual results 

• monitoring 

d. pH value – measuring and checking: 

• alkaline disinfectants – effects on pH 

• acidic disinfectants – effects on pH 

e. Alkalinity 

f. Hardness 

g. Dissolved solids – measuring and control 

h. Langelier and water balance – measuring and control – in context 

i. Documentation and record keeping and storing test results 

j. Bromides: 

• measuring and control 



• interpreting and results 

k. Documentation 

l. Tests should be from a feature outlet furthest from the supply line. 

 

12. Healthy users – the health risks 

a. Infectious hazards, including transmission: 

• gastro-intestinal infections – Shigella, Escherichi coli, 

Cryptosporidium 

• foot infections – verruca and athletes foot 

• skin infections – molluscum contagiosum, Staphylococcus aureus 

and MRSA 

• eye infections – including Acanthamoeba 

b. Non-infectious hazards: 

• respiratory irritation – including Legionella and asthma 

• skin irritation – bromine, Pseudomonas aeruginosa, folliculitis 

• ear infections, including otitis externa 

 
13.  Preventing Outbreaks 